
UNIVERSITY OF ZIMBABWE 
 

 
Masters in Integrated Water Resources Management 

 

 

 

 
 
 
 

Optimisation of the algal control process at 
Morton Jaffray water works, Harare 

 
 

By 
 

Patience K.  Makado 
 
 

          
 
A thesis submitted in partial fulfilment of the requirements of the Masters 
degree in Integrated Water Resources Management 
 

 
Department of Civil Engineering 

 
Faculty of Engineering 

 
 
 

JUNE  2007 



UNIVERSITY OF ZIMBABWE 
 

 
Masters in Integrated Water Resources Management 

 

 

 

 
 
 
 

Optimisation of the algal control process at 
Morton Jaffray water works, Harare 

 
 

Supervised By 
 

Eng. Z. Hoko 
Mr. L. Chipfunde 

 
 
 
 
A thesis submitted in partial fulfilment of the requirements of the Masters 
[...]
depression of photosynthesis (Nielsen et al., 1969; Mcknight et al.,1983).According to an 
assessment of the use of   CuSO4 for the control of cyanobacteria by Mcknight et al., 
(1983), it was found that there is a wide difference in Cu sensitivity among species. The 
relative growth inhibiting concentrations for a range of algae are given in terms of cupric 
ion activity (i.e. [Cu2+]). The relative toxicity is given in terms of ionic copper because 
algae react principally to the concentration of Cu2+ or loosely complexed copper rather 
than the total dissolved metal in the water. Most filter clogging and taste and odour algae 
are susceptible to CuSO4.   
 
Several authors have cited different dose rates of copper which are lethal to algae.  
Prescott (1948) gave a list of recommended dose rates by several authors and also pointed 
out that it is difficult to formulate general rules. For example, one author stated that a 
dose of 0.12 – 0.8 mg/l was required to kill Aphazomenon flos-aquae , and another author 
gave the doses as 0.05 – 0.1 mg/l. The difference was accounted for by the fact that the 
second author used a spray method of application that was more effective. 
 
In 1963, Fitzgerald and Faust found that the toxicity of copper varied with the medium in 
which algae were growing. The figures they quoted for the toxic concentration of copper 
for blue green (0.05 mg/l) were lower than those of earlier workers. Other factors which 
have been found to influence the sensitivity of algae to copper are light intensity and the 
degree of aeration of the medium, (Gibson, 1972). Another complication is that some 
algae seem to be able to resist high concentrations of copper.  
 
The presence of activated carbon in the water can also reduce the toxicity of copper. 
GAC, which is used to remove taste and odour causing compounds may reduce the 
toxicity of copper. It has been widely recognized that metal removal by activated carbon 
adsorption is due to the surface complex formation between the metal ions and the acidic 
surface functional groups. Presence of acids also modify carbon surfaces by increasing 
their acidic surface functional groups.  Mostafa, (1997) studied adsorption of mercury, 
lead and cadmium on activated carbon modified with sulphuric acid and observed a 
significant increase in metal ion adsorption. He proposed that sulphuric acid might 
introduce acidic surface oxides on the carbon surface. Toles et al., (1999) reported that 
air oxidation of phosphoric acid activated carbons yielded carbons with greater copper 
uptake. Copper adsorption showed good correlation with surface functional groups 
 
If algaecides are used, they must be applied at the early stages of bloom development and 
water treatment processes when cell densities are low, in order to reduce the potential for 
liberation of the high concentrations of intracellular toxins that may be associated with 
dense blooms. Early application will further enhance the effectiveness of treatment 
because cyanobacterial cells can form a major part of the "copper demand" along with 
other organic matter in natural water. Contact time between the algaecide and algae is 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 14

also increased. Efficient removal of algae is dependent on optimization of chemical 
doses, pH and contact time between water and chemicals. Mouchet and Bonnélye, (1998) 
have shown that the coagulant dose necessary for algal removal, even after algaecide 
treatment is proportional to the sum of alkalinity and the logarithm of cell number. 
 
A major limitation of algaecides is the release of toxins and of taste and odour 
compounds from the cells (Jones and Orr, 1994; Lahti et al., 1996). Studies have 
indicated that cyanotoxins are predominantly intracellular in healthy cells, and are only 
released into the water at an advanced stage of bloom senescence, or following treatment 
with chemicals such as algaecides (Bourke et al., 1983; Lahti et al., 1996). These 
dissolved toxins will then disperse and be diluted throughout the water body, but will not 
be removed by conventional flocculation and filtration procedures. The dangers of 
treating dense blooms with algaecides was demonstrated in an incident which occurred 
on tropical Palm Island, Australia, where members of the community became ill with 
hepato-enteritis following treatment of the water supply reservoir with copper sulphate 
for a cyanobacterial bloom problem (Bourke et al., 1983). In some cases algaecide 
treatment may be unsuccessful or only partially successful. This can be due to inadequate 
dispersal and contact with the target organisms, variable sensitivity of cyanobacteria, and 
reduced toxicity of the algaecide, for example complexation of copper (Burch et al., 
1998).  
 
From the literature, it is clear that preventive measures such as watershed management  
are more desirable since they do not lead to lysis of algal cells. Other water treatment 
processes such as a combination of coagulation, flocculation, sedimentation and filtration 
are also desirable and can achieve intact algal cell removal. Though algaecides can 
provide a short term solution for effective algal control, they have to be used with care, 
and the correct doses applied to avoid further problems such as production of toxins due 
to algal cell lysis. 
 
 
 
 
 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 15

CHAPTER 3 

3 STUDY AREA 
 
The Harare Metropolis, which lies upstream of  Lake Chivero, in the upper Manyame 
catchment, consists of the city of Harare, and its satellite towns of Chitungwiza, Ruwa, 
Norton and Epworth.  The city and  its satellite towns lie within the catchment area of the 
main sources of water supply and as a result the drainage from the city and towns flows 
into the water supply lakes. According to Gumbo, (2005), the existing urban water and 
drainage  system is a single-use-mixing system where water is used and discharged to 
waste. Wastewater is flushed into sewers and after some treatment, the effluent is 
discharged to the main drinking water source, Lake Chivero. 
 
Lake Chivero has been the subject of a number of studies in the past years. The studies on 
Lake Chivero have a common concern of deteriorating water quality (Marshall and 
Falconer 1973, Nduku, 1976, Thornton, 1982, Magadza 1997, Moyo 1997). Lake 
Chivero is the main supply reservoir for Harare and its satellite towns. The Lake was 
constructed in 1952 for the supply of water to City of Harare as well as irrigation 
commitments to nearby farms. Lake Chivero catchment has an area of 2230 km2  with the 
surface area of the Lake being 25.3 km2 . The Lake has a capacity of 25000 m3 and a 
mean depth of 9.5m.         
 
In the mid to late 60s the lake became hypereutrophic, with odours of rotting blue green 
algae, especially Anabaenopsis, being evident in the lake’s vicinities (Thornton, 1982). 
Eichhornia crassipes, the water hyacinth also appeared on the lake and spread at an 
alarming rate. Studies carried out during that period concluded that sewage effluent was 
the main source of nutrient enrichment in the lake.  Other studies have also shown that 
Lake Chivero receives sewage  effluent in excess of 120 000 m3/day from an 
industrialized and densely populated area via Firle and Crowborough sewage treatment 
works, (Nhapi et al., 2002). Though sewage is the most identifiable source of pollution, 
contributing to 40% of nutrient input into the lake, non point sources also contribute a 
significant amount of nutrients,(Nhapi et al., 2002; Gumbo, 2005).  The high nutrient 
levels in Lake Chivero has also resulted in  the proliferation of algae (blue-green algae). 
The algae has caused problems in portable water treatment at Morton Jaffray (MJ) water 
works in Harare (Nhapi et al., 2002; Gumbo, 2005) . 
 
3.1 Morton Jaffray Water Works 
Potable water for Harare city and its satellite towns is supplied, via Morton Jaffray (MJ) 
water works, from two principal reservoirs, Lakes Chivero and Manyame. MJ water 
works is about 35km to the Southwest of Harare. Figure 4 shows the location of MJ water 
works.  



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 16

 
 

 
 
                               
 
 
 
 

 
 
  
Figure 4 Location of Morton Jaffray water works.  
 
 
 
 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 17

The water from Manyame flows by gravity for about 15.4 kilometres, in a slopping 
unpaved underground tunnel. It is then pumped to the mixing chamber, where it is 
blended with Lake Chivero raw water. Raw water, from Lake Chivero flows by gravity to 
the mixing chamber. 
 
MJ water treatment plant has three treatment units, the oldest unit having been built in 
1954. Unit two and three were constructed 1976 and 1994 respectively. The design 
output capacities in cubic meters (m3) per day for Phases 1, 2 and 3 are 160 000, 227 000 
and 227 000 respectively, making a total of 614 000 m3. The treatment works were 
constructed when pollution was still low, the water treatment requiring only aluminium 
sulphate, lime and chlorine. Today eight chemicals, (activated carbon, sulphuric acid, 
algaekill 2500, aluminium sulphate, sodium silicate, chlorine, hydrated lime and 
ammonia) are used.  This reflects that the raw water quality has deteriorated. 
 
Water impurities occur in three fine states, that is, suspended, colloidal and dissolved 
matter. Different treatment processes are employed at MJ to remove these impurities and 
render the water potable. The water treatment flow scheme is shown in figure 5.  

 
The total inflow of water to the mixing chamber is estimated to be about 24000 m3/hr. 
The raw water from Lakes Chivero and Manyame is mixed in the ratio 2: 1 respectively. 
At this point, granulated activated carbon (GAC) is added, the doses ranging from 10 to 
50 mg/l. The dose depends on the season as well as the intensity of colour. GAC aids in 
the removal of taste and odour causing substances. Sulphuric acid (H2SO4) is also added 
in the mixing chamber to lower the pH to about 7.5-7.7, so as to decrease the chemical 
demand. There is also some considerable amount of aeration to strip off gases such as 
hydrogen sulphide. 
 
From the mixing chamber, the water flows into the distribution chamber at an 
approximate flow rate of 350-400 m3. The water then flows into 6 baffled channels, each 
leading to a clarifier. Hydrated aluminium sulphate (coagulant), activated silica 
(coagulant aid) and algaekill 2500  (algaecide) are added into each channel.  Aluminium 
sulphate doses range from 65 to 80 mg/l, whilst algaekill 2500 doses is about 0.8 mg/l to 
1.2 mg/l. Flow rates of water into the channels are not measured. The channels are made 
in such a way that thorough mixing of chemicals and water occurs and also to aid 
flocculation before the water gets into the clarifiers. 
 
Phase 1 works makes use of Alexandra and radial clarifiers. Phases 2 and 3 have got 3 
pulsator clarifiers each. The pulsator is a sludge blanket-type clarifier which utilizes a 
hydraulic pulsating system to maintain a homogenous sludge later within the clarifier.  
 
Each clarifier has a design capacity of 3600m3/hr, but is currently being 20% overloaded 
to cater for the high demand. The pulsator clarifiers have the following dimensions: 

• Unit surface area   1250m2 
• Vacuum chamber surface area 20.5 m2 
• Settling surface area   1065 m2 
• Overall height of water  4.5m 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 18

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 5 MJ water treatment flow scheme 
 
Each clarifier has got a rectangular flat bottom tank, with perforated pipes at its base. The 
coagulated water enters the clarifier through these pipes. Invented V shaped baffles are 
directly above the perforated pipes and these aid in distributing flow evenly over the 
bottom of the sludge blanket. There is continuous growth and removal of sludge. The 
excess sludge flows into hoppers at one section of the clarifier. Desludging is done 
periodically, approximately after every 6minutes. 
 

 
Lake 
Chivero 

Mixing in 
mixing Chamber

Coagulation, 
flocculation and 
clarification 

Filtration by 
rapid gravity 
sand filters 

Lake 
Manyame

Lime addition 
and Chlorine 
dosing 

Storage 
reservoirs 

Distribution 
Chamber 

To 
consumer 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 19

The clarified water goes out of the clarifier through launders and flows into the rapid 
sand filters (RSF). In the filters, purification of water is done through passing water 
though a filtration media and removal of suspended solids that passed the clarifiers is 
achieved. Phase 1 has 26 filters, with a design capacity of 140m3/min, whilst phases 2 
and 3 have 18 filters each, of the AQUAZUR V type, with a design capacity of 
180m3/min/unit. The filter media is made up of 8m3 of 4-8mm gravel support and 110m3 
of fine sand. 
 
The filters are backwashed after every 8 hours due to frequent loading. At times the filter 
run time is reduced to 4 hours. For the backwashing, compressed air and water are used. 
Air is introduced first, from the bottom of the filter, then a small amount of water to carry 
out the dirt from the air scour. After air supply is stopped the wash water valve is fully 
opened for the final rinsing to occur. 
 
After filtration the treated water passes through a lime and chlorine dosing chamber for 
pH control. The lime and chlorine demands are determined in the laboratory. Chlorine 
doses range from 1.05 to about 1.25mg/litre, while lime doses are in the range 12-35mg/l.  
After disinfection, the water is then pumped to storage reservoirs for distribution to 
consumers. 



 
Optimisation of the algal control process at Morton Jaffray Water works, Harare 

 

 
Patience K Makado, Master in IWRM, June 2007 20

CHAPTER 4 

4 MATERIALS AND METHODS 
The methods of study involved literature review, field and laboratory experiments as well 
as analysis of  records. 
 
4.1 Research Design 
This research was  exploratory and formal. The research was carried out over a short 
period of time, January to May 2007, hence represented a snapshot of one point in time. 
This hence, might present limitations as far as the identification of trends is concerned. 
 
The research environment was both field and laboratory based. Methods of data 
collection included monitoring (water treatment process at Morton Jaffray was 
monitored) and laboratory based simulations. To assess the effects of algae on water 
treatment processes literature review was done. In addition, the possible effects of  algae  
were studied at the Morton Jaffray (MJ) water treatment plant (WTP), for phase 2 and 3 
treatment units. The two water treatment units have a total design capacity of 454 Mega 
litres per day. The WTP treats water by coagulation, flocculation, clarification and rapid 
filtration. Algae removal was monitored at each stage of  treatment. The algae types 
present at each treatment stage were also monitored. Turbidity, temperature and pH were 
also measured. Turbidity and pH can be affected by the presence of algae, whereas 
temperature is one factor that determines the succession of algae in a water body. Water 
inflow rates for the two treatment units were also measured to help determine the 
possibilities of under-dosing and over-dosing of chemicals, which could affect the algae 